ARENA-VATOR Il ASSEMBLY

i
(1
o8
‘.

-
Tw

A® =
=W W
-nuW




ARENA-VATOR ill ASSEMBLY

ITEM | QTY | " PARTNO® = |OESCRIFTION '
1 1 MY-2004 4' Frame Waldmant
# 1 MV-2005 5' Frame Waldment
# 1 MV-2006 6" Frame Wekimant
# 1 MV-2007 7' Frame Weldment
# 1 MV-2008 &' Frame Weldment
2 2 CP-0160 Top Link Plate
3 4 AV-0320 [5/8" X 1 12" NC Gr. 5 Cap Screw w/Nylock Nut
4 4 AV-0415 |5-Tine, 32 x 10 x 560
5 = AV-0420 S-Tine Clamp
6 ¥ AV-0312 142X 3 112" NC Gr_§ Cap Screw w/Nylock Nul
i . AV-0405 Reversibla Point, 40 X 6 X 200
8 . AV-0305 38" X 1 172" NC Eliptical Head Plow Bolt wiHex Nut
9 2 AV-0450 P-7234 Cat | Clavis Pin
REF 2 AV-0455 Cat | & Il Clevis Step Pin (AV3-8 Only) (not shown)
10 6 AV-0460 P-791 Lynch Pin
11 1 AV-0313 3/4" X 4 1/2" NC Gr. 5 Cap Screw wiNylock Nut
12 1 AV-0164 Top Link Bushing
13 2 MV-0200 Pipe Levelar Mounting Bracket
14 1 MV-2104 4' Pipe Leveler
# 1 MY-2105 5' Fipe Leveler
# 1 MV-2106 |6 Fipa Leveler
it 1 MV-2107 " Fipa Leveler
it 1 MV-2108 8' Pipe Leveler
15 2 007-003-1 1/2" x 1 1/2" NC Gr. 5 Cap Screw
16 4 069-210-1 1/2" SAE Flat Washer
17 2 064-011-1 1/2" NC Nylock Nut
18 ] MV-0162-LH Raller Pivot Brackal - Lefl Hand
19 1 MV-0162-RH _ |Raller Pivot Bracket - Right Hand
20 2 007-211-1 314" X 4 NC Gr. 5 Cap Screw
21 2 064-014-1 3/4" NC Nylack Nut
22 2 AV-0200 1" Roller Bearing 4 Balt w/Lock Collar
23 12 006-007-1 38" X 1 172" NC Gr. § Cap Screw
24 12 064-008-1 38" NC Nylock Mut
25 1 MY-0140 4' Pipe Roller
# 1 MV-0150 |5 Pipe Roller
# 1 MV-0160 |6 Pipe Roller
# 1 MV-0170 |7 Pipe Roller
Ll 1 MV-0180 8' Pipe Roller
26 1 MV-0194 4' Roller Scraper & Support Weldment
7 1 MV-0195 5' Roller Seraper & Support Weldment
i il MV-0196 &' Roller Scraper & Support Weldment
# 1 MV-0197 7 Ruoller Scraper & Suppor Weldment
L il MvV-0198 8' Roller Scraper & Supporl Weldment
27 4 068-004-1 48" USS Flat Washer
28 2 HR-0200 Adjustable Top Link
29 4 HR-0105 Top Link Pin
30 1 MV-2204 4 Mesh Roller
# 1 MV-2205 5' Mesh Roller
# 1 MV-2206 6' Mesh Roller
# 1 MV-2207 7' Mesh Roller
# 1 MV-2208 8' Mesh Roller
3 1 MV-2140 4' Finger Rake
# 1 MV-2150 5' Finger Rake
# 1 MV-2160 6 Finger Rake
# 1 MV-2170 7' Finger Rake
# 1 MV-2180 B' Finger Rake
32 24016 M-104708 Scarifier Shank (4-hole)
33 REF P71111 12" Fin wikeaper
34 1 MV-0204 Gauge Wheel Spindie Arm Weldment {Right Hand)
REF 1 MV-0205 |Gauge Wheel Spindle Arm Weldment (Left Hand) (not shown)
35 2 ABOC-0B545 Wheel & Tire
36 2 008-259-05 545 Hub wiBearing Races (008-253-05)
37 2 3163 Hub Seal (SL-122-1)
a8 4 3164 Bearing L44643
39 A 3165 Race L44610
40 10 3170 172" Lug Nut
41 2 3167 1" Slotted Nut (006-001-00)
REF 2 3168 Caotter Pln (18-2) (not shown)
42 2 3168 Grease Cap (021-003-00)
33 2 B71111 112" Pin wikee,
43 1 5169249 B0 Gallon Water Tank
44 4 5038698 Tank Hold Down
45 4 006-009-1 318" X 2" NC Gr. 5 Cap Screw
27 8 068-004-1 3/8" LSS Flat Washer
46 1 MV-2500 Tank Mount Weldment
47 4 3189 1/2" X 2" x 3 1/4" NC U-Bolt
16 8 069-210-1 1/2" SAE Flat Washer
17 a 064-011-1 1/2" NC Nylock Nut
48 1 5058188 Tank Lid
REF 2 5005021 Tank Fitting (nol shown)
REF 2 5143188 Tank Ball Valve {not shown)
(*) These quantiies vary (depending on the unit purchased) as follows,
QTY UNIT DESCRIPTION
(*11) AV3-4 4 Arsna-Vator Assembly
(*13) AV3-5 5 Argna-Vator Assembly
{*15) AV3-6 ' Arena-Vator Assembly
(*17) AV3-7 7' Arena-Vator Assembly
(“19) AV3-8 B Arena-\Vator Assambly




ARENA-VATOR Il KIT DETAILS

4’ Pipe Lwaler tAVa-J‘IPL}

1

1 MV-2105 |5 Pipe Leveler (AV3-5PL)

1 MV-2106 6' Pipe Leveler [AV3-6PL)

il MV-2107 7' Pipe Leveler (AV3-7PL)

1 MVv-2108 B' Pipe Leveler (AV3-BPL)
13 2 MV-0200 Pipe Leveler Mounting Brackel (ALL KITS)
33 2 P71111 12" Pin wikeeper (ALl KITS)
15 2 007-003-1 12" % 1 12" NC Gr. 5 Cap Screw (ALL KITS)
16 4 12" SAE Flal Washer (ALL KITS)

2

[ Pipe Roller (.WMPR}

g' Rcllur £

1
1 MV-0150 |5 Pipe Roller (AV3-5PR)
1 Mv-0160  |6' Pipe Roller (AV3-6PR)
1 MV-0170 _ |7' Pipe Roller (AV3-7PR)
1 MV-0180 |8 Pipe Roller (AV3-BPR)

26 1 MV-0194 4' Roller Scraper & Supporl Weldment (AV3-4PR)
1 MV-0195 5' Roller Scraper & Support Weldment (AV3-5PR)
1 MV-0196 |6 Roller Scraper & Support Weldment (AV3-6PR)
1 MV-0197 |7 Roller Scraper & Support Weldment (AV3-7PR)
1

T4 Mosh Roller (AMR]

30 1
1 MV-2205 5 Mesh Roller (AV3-5MR)
1 MV-2206 i5' Mesh Roller (AV3-6MR)
1 MV-2207 7' Mesh Roller {AV3-7MR)
1 MV-2208 18" Mesh Roller (AV3-BMR)

26 1 MV-0194 |4' Roller Scraper & Support Waldment (AV3-4MR)
1 MV-0195 15' Roller Seraper & Support Weldment (AV3-5MR)
1 MV-0196 &' Roller Scraper & Supporl Weldment (AV3-BMR)
1 MV-0197 7' Roller Scraper & Support Weldment (AV3-7MR)
1

3/4" X 4 NC Gr, 5 Cap Screw

18 1 MV-0162-LH Roller Plvot Bmd@l - Left Hand
19 1 MV-0162-RH__ |Roller Pivot Bracket - Right Hand
22 2 AV-0200 1" Rolter Bearing 4 Boll w/Lock Collar
23 12 006-007-1 13/8" X 1 172" NC Gr_ 5 Cap Screw
24 12 064-009-1 3/8" NC Nylock Nul
27 4 06B-004-1 3/8" USS Flal Washer
28 2 HR-0200 Adjustable Top Link
29 4 HR-0105 Top Link Pin
10 4 AV-0460 P-791 Lynch Pin
20 2 0072111

2

7 Finger R e AVIATR)

064-014-1

34" X 4 NC Gr. 5 Cap Screw

31 1

1 MV-2150 |5 Finger Rake (AV3-5FR)

1 MV-2160 &' Finger Rake (AV3-6FR)

i MV-2170 7' Finger Rake (AV3-7FR)

1 MV-2180 B Finger Rake (AV3I-BFR
18 1 MV-0162-LH  |Roller Pivol Brackel - Left Hand
19 1 MV-0162-RH _ |Roller Pivol Brackel - Right Hand
23 8 006-007-1 3/8" X1 1/2" NC Gr. 5 Cap Screw
24 8 064-009-1 3/8" NC Nylock Nut
28 2 HR-0200 Adjustable Top Link
29 4 HR-0105 Top Link Pin
10 4 AV-0460 __ |P-791 Lynch Pin
20 2 007-211-1

2

Soanﬂer Sharm (d—hale} (2 PER AV3-5H2 4 PER AVE SHd 6 PER AV3 SHG)

12" Pin wikee, per | 2 PER A\-"a-SHZ 4 PER AV3 SH4, 6 PER AV3- SH6

1/2" NC Nylock Nut

1 60 Gallon WaierTank
44 4 5038698 Tank Clamp
45 4 378" X 2" NC Gr. S Cap Screw
27 8 068-004-1 38" USS Flat Washer
46 1 Tark Mount Weldment
A7 4 3188 172" X 2" x 3 1/4" NC U-Boll
16 8 069-210-1 1/2" SAE Flat Washer

8

T T e— —-—-—-—-—-—-——-‘11‘1';

SR AV

N GAUGE WHEELSET e s ) s oo ety

34 1 ] Gsuga Whieel Spindle Nrn W@Idmenl {Right Hand)
REF 1 MV-0205 Gauge Wheel Spindle Arm Weldment (Lefi Hand) (not shown}
35 2 480C-08545 Wheel & Tire

36 2 008-259-05 545 Hub wiBearing Races (008-259-05)

37 2 3163 Hub Seal (S1.-122-1)

38 4 3164 Bearing 144643

38 4 3165 Race L44610

40 10 3170 12" Lug Nut

41 2 3167 1" Slotted Nut {(006-001-00)

REF 2 3168 Cotter Pin {19-2) (nol shown)

42 2 3169 Grease Cap (021-003-00)

33 2 P71111 1/2" Pin w/Keeper




